Caterpillar assembly #2315283 drawings for  325C General Excavator.
* Last version maybe changed.
12

Electrical And Starting System Assembly 231-5283 Panel GP-CIRCUIT Breaker(Caterpillar 325C general excavator)

Part NO. 231-5283
Name Panel GP-CIRCUIT Breaker
Section Electrical And Starting System
Modifier -
SNP HEK IESCN SEBP36770190
Updated 2018-08-23
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

Caterpillar-Aftermarket.com have excellent quality Guarantee.

CAT 325C Electrical And Starting System 231-5283 Assembly

231-5283 Panel GP-CIRCUIT Breaker , S/N HEK191-1047, Part OF 214-0050 Battery & Wiring GP
Model: Caterpillar 325C
Catalog: General Excavator
Section: Electrical And Starting System

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
1 1 231-5256 231-5256 Harness AS CIRCUIT BREAKER 1 N
1,2 9 9X-8256 9X-8256 Washer 6.6X12X2-MM THK 24 N
1 2 8T-4191 8T-4191 Bolt M10X1.5X16-MM M 4 N
1 3 8T-4121 8T-4121 WASHER-HARD 11X21X2.5-MM THK 4 N
1 5 238-2526 238-2526 Cover FUSE PANEL 1 N
1 6 8C-7581 8C-7581 SCREW-MACHINE M4X0.7X8-MM M 9 N
1 7 096-6166 096-6166 WASHER-HARD 4.5X9X1-MM THK 9 N
1 8 8T-6411 8T-6411 SCREW-MACHINE M6X1X12-MM M 14 N
1 6F-7045 6F-7045 NUT-FULL 3/8-24-THD 2 N
1 8H-5303 8H-5303 Nut 3/4-16-THD 1 N
1 8H-5306 8H-5306 Key BATTERY DISCONNECT 1 Y
1 11 8T-4970 8T-4970 Bolt M6X1X14-MM M 2 N
1 12 163-6703 163-6703 Timer AS-OFF Delay HYDRAULIC LOCKOUT 1 N
1,2 14 7X-2619 7X-2619 Bolt M6X1X10-MM M 14 N
1 15 165-4026 165-4026 Switch AS-MAGNETIC 24-VOLT)(MAIN RELAY 1 N
1 4F-2294 4F-2294 NUT-JAM 5/16-24-THD 2 N
1 6V-8186 6V-8186 NUT-FULL 5/16-24-THD 2 N
1 6V-8378 6V-8378 Nut 10-32-THD 2 N
1 25 096-5962 096-5962 WASHER-HARD 3.4X7X0.8-MM THK 4 N
1 26 3E-8048 3E-8048 SCREW-MACHINE M3X0.5X6-MM M 4 N
1 28 171-2210 171-2210 Circuit Breaker AS 80-AMPERE)(ALTERNATOR 1 Y
1 6V-8187 6V-8187 Nut 1/4-28-THD 2 N
1 8T-4205 8T-4205 WASHER-HARD 7.2X14.5X2-MM THK 2 N
2 32 161-3128 161-3128 Relay 24-VOLT 7 N
2 33 113-8491 113-8491 Fuse 15-AMPERE 7 Y
2 34 141-2759 141-2759 Fuse 5-AMPERE 6 Y
2 35 113-8490 113-8490 Fuse 10-AMPERE 25 Y
1 38 216-4970 216-4970 Circuit Breaker AS 120-AMPERE)(HEATER 1 Y
1 39 8T-0328 8T-0328 WASHER-HARD 5.5X10X1-MM THK 4 N
2 43 125-1302 125-1302 Switch GP-MAGNETIC 24-VOLT)(START RELAY Y 1 N
2 1H-3338 1H-3338 Lockwasher EXTERNAL TOOTH 2 N
2 5C-2890 5C-2890 Nut M6X1-THD M 2 N
2 012-0380 012-0380 Lockwasher 6.5X12.5X1.6-MM THK 2 N
2 186-3735 186-3735 PIN-CONNECTOR 16-GA TO 18-GA 2 N
1 45 6V-5645 6V-5645 SCREW-MACHINE 10-32X0.87-IN 4 N
S: HEK / HEK (1 ~ 99999)
: (EACH Receptacle Kit Includes Receptacle AS & WEDGE) : (EACH Plug Kit Includes Plug AS, Wedge & Interface SEAL) : (INLUDES Receptacle AS & WEDGE) : (INCLUDES Receptacle AS & WEDGE) E: Order BY The Centimeter M: Metric Part Y: Separate Illustration

*Assembly 231-5283 Panel GP-CIRCUIT Breaker Suitable for 325C General Excavator Electrical And Starting System
*Original 231-5283 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 231-5283 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

Caterpillar-Aftermarket.com have professional services.

Caterpillar-Aftermarket.com global.